\%/ =

31 :
15
33
48
49
40
10

- L _ ~
[oaN | [spN] [ [N ] 2ﬁxv =

16

15

14

13

11 12

10

39 10

.. % W e
bl




CODE DESCRIPTION TYPE QTY M77-26 Clutch assembly 1
M77-1 Countersunk square neck Bolt M12*70 4 M77-27 Quenched Flat washer 0824 1
M77-2 Flat washer 12 4 M77-28 Spring washer 8 1
M77-3 Locked Nut 12 4 M77-29 External hexagon bolt M8*20 1
M77-4 Tamping plate 1 M77-30 Locked Nut M8 10
M77-5 Connecting rod pin 1 M77-31 Flat washer 8 8
M77-6 clip 16 1 M77-32 Double-end bolt M8*40 4
M77-7 Paper gasket 1mm 1 M77-33 External hexagon bolt M8*40 4
M77-8 “O” ring 110*4 1 M77-34 Protection frame 1
M77-9 Enlarged Flat washer J10*35 2 M77-35 Plastic Handle 1
M77-10 Spring washer 10 14 M77-36 Locked Nut M5 2
M77-11 Inner Hexagon bolt M10*20 2 M77-37 Inner Hexagon bolt M5*16 2
M77-12 Decorating cover 1 M77-38 Inner Hexagon bolt M10*40 4
M77-13 Fuel cock and fuel pipe 1 M77-39 Inner Hexagon bolt M10*25 4
M77-14 Fuel tank 1 M77-40 Flat washer 10 12
M77-15 Medium Flat washer 28*24 6 M77-41 Double-end bolt M10*55 4
M77-16 Flange bolt M8*25 2 M77-42 Locked Nut M10 8
M77-17 Flange nut M8 6 M77-43 Connecting flange 1
M77-18 Thin thread nut M10*1.25 1 M77-44 bracket 1
M77-19 Flange bolt M8*20 4 M77-45 Frame absorber 2
M77-20 Flange nut M6 2 M77-46 Frame cover(right) 1
M77-21 Throttle lever assembly 1 M77-47 junction panel 1
M77-22 Inner Hexagon bolt M6*30 2 M77-48 Frame cover(left) 1
M77-24 Key 5*28 1 M77-49 Engine supporting plate 1
M77-25 Clutch support drum 1 M77-50 Flat cross bolt M8*25 2
M77-51 Handle upper absorber 35*15 2




)

V)

e
A

CODE DESCRIPTION TYPE QTY
M77-1-1 | Inner Hexagon bolt M10*25 4
M77-2-1 | Inner Hexagon bolt M10*45 4
M77-3-1 | Inner Hexagon bolt 10 8
M77-4-1 Foot plate 1
M77-5-1 ‘O’ ring 100*4 2
M77-6-1 Inside cylinder 1
M77-7-1 | Protection sleeve 1
M77-8-1 Oil Lever gague 1
M77-9-1 Copper gasket 12 1
M77-10-1| Hexagon Oil plug M12%1.25 1
M77-11-1 “O” ring 160*4 2
M77-12-1 Bellow clamp 2
M77-13-1 Bellow 170 1
M77-14-1 Small spring 2
M77-15-1 Big spring 2
M77-16-1 Piston rod 1
M77-17-1 Piston cap 1

M77-18-1 piston rod pin 1
M77-19-1 clip 16 4
M77-20-1 | Outside cylinder 1
M77-21-1| Spring column pin 5*45 1







CODE DESCRIPTION TYPE QTY
M77-1-2 Flange bolt M6*18 6
M77-1-2 Flange bolt M6*25 2
M77-2-2 Crank case cover 1
M77-3-2 Paper gasket 0.5mm 1
M77-4-2 Clip 20 1
M77-5-2 Big gear 1
M77-6-2 Deep groove ball bearing 6207 1
M77-7-2 Clip 62 1
M77-8-2 Deep groove ball bearing 6305-RS 1
M77-9-2 Tapered flat gasket 28*30*5 1
M77-10-2 Crank Case 1
M77-11-2 Nylon closed cover 1
M77-12-2 Connecting rod 1
M77-13-2 Deep groove ball bearing 6204 2
M77-14-2 Clip 47 1
M77-15-2 Small gear INCL. IN NO.5 1
M77-16-2 key 5*20 1
M77-17-2 Deep groove ball bearing 6007-2RS 1
M77-18-2 Oil seal TC40"68*8 | 1
M77-19-2 Clutch support drum 1
M77-20-2 Quenched Flat washer 8*24 1
M77-21-2 Spring washer 8 1
M77-22-2 External hexagon bolt M8*20 1
M77-23-2 | Countersunk head inner hexagon bolt M8*20 1




